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[ . Sample Information # &5 5

Report No.: MTi240516004-02B1

Portable Power Station

{465 A it B FRLIR
Sample Model Rated Energy/ Capacity
v 1 o B300K S Lo L [ L 2764.8Wh/54Ah
A= AT R EIAE

Technical Parameters

BARZH
Cell Number 39PCS Nominal Voltage 51 2V
N R KRBk LR
Cell
HES
Sample Model Rated Energy/ Capacity
. IFP17/119/133(27)EA 86.4Wh/27Ah
RS BT e
Nominal Voltage 3.9V Cell Shape Prismatic
FRFR HLES TR wIE
Standard Charge Current 13500mA Maximum Charge Current 40500mA
T 1 78 FL LR RO FEHL LR
Standard Discharge Current Maximum Discharge
P T T8 FEL LG 27000mA Current 54000mA
HRORTBOE HLR
Upper Limit Charge Voltage Cut-off Voltage
3.65V X . 2.5V
PR 7 L T FL A L P

FLif(Tel):(86-755)88850135

£ L(Fax): (86-755) 88850136

3ik-(Web): http://www.mtitest.com

Hbtik(Add): 101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinhe Community, Fuhai Street, Bao 'an District, Shenzhen, Guangdong,
China.
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II. Conclusion =%

Report No.:

MTi240516004-02B1

Standard Item Sample number Verdict
P Uz RS g
Altitude simulation PASS
FiEBE, ot
Thermal test PASS
i FE otk
Vibration B1-B2. B3-B4 PASS
UNITED NATIONS Manual of WEzh ’ &
“Tests and Criteria” Shock PASS
(ST/SG/AC.10/11/Rev.7 WU &h8
Amend.1, Section 38.3) External short circuit PASS
Bea B G FIFRAET ) S-BE Gy Sh 5 g
TE1R, 38.3twifE Bk tmpaet/Crush C1-C10 PASS
ey ki gAn g
Overcharge B5.86. B7-BS PASS
LR H g
Forced discharge C11-C20, C21-C30 PASS
SR TRCH g
Possible test case Verdicts: i 7t o ] G H 21 (1) 45 Fhr i :
Test case does not apply to the test object.........c....ccccee....n | NJA
DI H ANid H T 1% e AT H
Test item does meet the requirement...............ccccceeueeenel | P(@S8)
DT H A bR 2R =
Test item does not meet the requirement........................... | F(ail)
N E R AR UE S NG

HLi%(Tel):(86-755)88850135 f£ 1 (Fax): (86-755) 88850136  [M1i(Web): http://www.mtitest.com
Hbtik(Add): 101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinhe Community, Fuhai Street, Bao 'an District, Shenzhen, Guangdong,

China.
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[II. Test Method and Data M /5 £ fnEi1E

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 andT.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

DA 250 FH AR 7] 1) R RS B H T 42 BRI 1R 47 1056 1 B0 5. 1B 6 R 3R 36 8 L FH v 1447 1ok e Ath 15X 56 1) HL S B HRL AR
9 7 AR RA A i, 6 7 R] AR 1 2 5 5 I A R ) F I

BRI A I TR THER S TR ORI T K It A it B A it A 7R 58 5 I T 2% F R AN
ANT HAE AT IX — B0 T R 190% A 6 HILHE R EERANIE F T 58 A JEO RS 1 H AT P s 28
In order to quantify the mass loss, the following procedure is provided.

mass loss= (M;—Mz) /M1x100 %
Where M;is the mass before the test and M; is the mass after the test, When mass loss does not
exceed the values in Table blow, it shall be considered as” no mass loss”.
B AR N
FiER= (M1—M2) /M1x100 %
KAMUZ AT HT T E, M2 IR 5 &E. WSS EE FEMIEUE, BV ER &R,

Mass M of cell or battery Mass lost limite
P, 7 B v 2 ot Jo7 B 45 R IR A
M<1g 0.5%
1g<M<75¢g 0.2%
M>75¢g 0.1%
i (Tel):(86-755)88850135 & H.(Fax): (86-755) 88850136  [MiiL(Web): http://www.mtitest.com HE 46 (E-mail): mti@51mti.com

Hbtik(Add): 101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinhe Community, Fuhai Street, Bao 'an District, Shenzhen, Guangdong,
China.
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Test T.1: Altitude simulation & E##l
(1) Test procedure RKITFE

Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
temperature (20£5)°C.

IR ) PR B L UL Y 7E 11.6kPa sl BE A U N M AF TR D6/, TR A5 75 (2045)°C
(2 Requirement E3R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

RS B VB S A DA N 2K oW O ool TR AR TR KRR . R85 T
JE AT B0 H T % 8 S 990 % , BEEESRANTE F T 58 42 THOHE RS 1A LV R FELES

Data HIEWTX:

Pre-testill A §j After testilliX /5 Voltage after test/
No. Mass Voltage Mass Voltage Ma:s LOSS V? !tage ore t‘est Verdict
. i i E i e Jo B A R ﬁ%)ﬁjﬁﬁi/ﬁﬁ% Lip
) ) (%) AT
(kg) V) (kg) V) (%)
B1 29.148 5.06 29.148 5.05 0.000 99.80 PASS/& 1%
B2 29.130 5.08 29.130 5.08 0.000 100.00 PASS/&#%
B3 29.145 5.09 29.144 5.09 0.003 100.00 PASS/ &%
B4 29.148 5.06 29.148 5.06 0.000 100.00 PASS/&#%

#: No leakage, No venting, No disassembly No rupture and no fire
#: LW GHER. M. CERVLTE KR

No.B1 to B2 two batteries at first cycle, in fully charged state;

%5 B1-B4 2NE S — N FETBCR A 1 58 48 7 RR A I HLS

No.B3 to B4 two batteries after 25 cycles, in fully charged state.
%5 B3-B4 2ME S - TN TSR A i 5 4 e RIS A HELI

Test T.2: Thermal test i #JUiK
(1) Test procedure RKILTHE

Test cells and batteries are to be stored for at least six hours at a test temperature equal to(72 + 2)°C,
followed by storage for at least six hours at a test temperature equal to(-40+2)°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are
complete, after which all test cells and batteries are to be stored for 24 hours at ambient temperature
(2045)°C. For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.

TR FEL LR RV 2H A I TR 5 T (7242) C M AR R D6/, BAE 7RI IR E 45 T (-40£2) C M A7 R /0 6/)s
I o PN R B Ui P52 2 T ) B ORI [R] [ FR Dy30 73 b o X — i FE A0 52 100K,  BAE K Ty WL i AE A 55 52 (2045) C
TAFTH24/N o X T RS RI AN B ZE e T M i K 90 Tk 2 P I 1) 2220 S DA 1 270N
(2 Requirement ZE3R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and

i (Tel):(86-755)88850135 & H.(Fax): (86-755) 88850136  [MiiL(Web): http://www.mtitest.com HE 46 (E-mail): mti@51mti.com

Hbtik(Add): 101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinhe Community, Fuhai Street, Bao 'an District, Shenzhen, Guangdong,
China.


mailto:mti@51mti.com

Microtest

| I | Page 7 of 18 Report No.: MTi240516004-02B1

no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

LS B TR R DA N 2R BN o . BBV TCE K RE KA ik e 5 T % B
TR AN T 56 1 T % RS (1990 % , ML SESRANIE F T+ 56 42 i 50 FEIR S 1A RV R FELES

Data HIEWTX:

Pre-testill i Al After testillif /5 Voltage after test/
No. Mass Voltage Mass Voltage Mazs LOSS Vf) tage pre- t‘e§ t Verdict
e i Y Eg i Y Eg RESK | RGE LR/ i
L : b : (%) LR
(kg) (V) (kg) (V) (%)
B1 29.148 5.05 29.146 5.04 0.007 99.80 PASS/& 1%
B2 29.130 5.08 29.127 5.06 0.010 99.61 PASS/& 1%
B3 29.144 5.09 29.143 5.07 0.003 99.61 PASS/ &%
B4 29.148 5.06 29.147 5.03 0.003 99.41 PASS/ &%

FLif(Tel):(86-755)88850135

#: No leakage, No venting, No disassembly No rupture and no fire
#: LW GHER. M. CERVLTEE KR

No.B1 to B2 two batteries at first cycle, in fully charged state;

%5 B1-B4 2NFE S — N FETBCR A 1 58 4 7 HR A R HLES

No.B3 to B4 two batteries after 25 cycles, in fully charged state.
%5 B3-B4 2MNE S - TN TSR A i 5 4 7 RIS A HELR

Test T.3: Vibration %3]
(1) Test procedure RKITHE

1 Cells and batteries are firmly secured to the platform of the vibration machine /it A1 H th 22 [F] 22 35 7F
R EME L.

2 The vibration :a sinusoidal waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7
Hz traversed in 15 minutes/4E2I L IFsZ X R, PA7THZIE N ZE200Hz, 4R )G 76/ B B 7THZ N —AMEER, —ANE
INFFEE15 77 B B BT R AR 1%

3 the logarithmic frequency sweep is as follows: from 7Hz a peak acceleration of 1gn is maintained until
18 Hz is reached, The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 2gn occurs (approximately 25Hz), A peak acceleration of 2g, is then
maintained until the frequency is increased to 200Hz/ X £ F45K : 7755 2% T 46 G5 1 gn 18 55 Km0
N8I ZE, IR JE R IR IR FRFE0.8 22K (RMAZ 1.6 22K ) FFIG IR B 2 die KN id B8 329 (IR 2 2574 2%)
W o KNI F8E ORAF 7 290 EL 1A 22 1 11 2120077 2%

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
position of the cell /LAFRAN ) —ANJ7 [ Db 20 T ELRE S Bl i, AN S = AN B AR B 1 7 1m)_ B34 12
K, LA,

(2 Requirement ZE3R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire during the test and after the test and if the open circuit voltage of each test cell or battery directly after
testing in its third perpendicular mounting position is not less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged

& H.(Fax): (86-755) 88850136  [MiiL(Web): http://www.mtitest.com M4 (E-mail): mti@51mti.com

Hbtik(Add): 101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinhe Community, Fuhai Street, Bao 'an District, Shenzhen, Guangdong,
China.
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states.
RGOS BRI R DL R Rl BHER. B BT E KR R A . B0 5 T i R
FEAMEE TG AT T 5 H 1190 % , B2 SRANIE FH T 58 4 56 HUIRES 1 s it R HLES

Data HIEWTX:

Pre-testl[ i &l After testill iR )5 Voltage after test/
Mass loss Voltage pre- test .
No. i . . Verdict
s Mass Voltage Mass Voltage FiER | RS R i
Fiftkg) | HUE(V) | Filkg) | HIEV) (%) (IGEYES
(%)
B1 29.146 5.04 29.146 5.04 0.000 100.00 PASS/&#%
B2 29.127 5.06 29.126 5.06 0.003 100.00 PASS/&#%
B3 29.143 5.07 29.143 5.07 0.000 100.00 PASS/&#%
B4 29.147 5.03 29.147 5.03 0.000 100.00 PASS/&#%

#: No leakage, No venting, No disassembly No rupture and no fire
#: WM. CHER. ool OB TEE KA

No.B1 to B2 two batteries at first cycle, in fully charged state;

%5 B1-B4 27E 55— F8TRCR A Y 5 5 4 7o FIR A Y FLE

No.B3 to B4 two batteries after 25 cycles, in fully charged state.
%5 B3-B4 2E 55 T TN AR TR A I 56 4 A RIRAS Y FRIE

Test T.4: Shock L7
(1) Test procedure RXKTFE

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery. Each cell or battery shall be subjected to a halfsine shock
of peak acceleration of 150gn and pulse duration of 6 milliseconds. Each cell or battery shall be subjected to
three shocks in the positive direction followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks. However, large cells and large
batteries shall be subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of 11
milliseconds. Each cell or battery is subjected to three shocks in the positive direction followed by three
shocks in the negative direction of each of three mutually perpendicular mounting positions of the cell for a
total of 18 shocks.

DA ] F) S 22 ] 5 A 4 A R RSN L Y ot ) 4 I 3 T o 0 A A FL S B FRL B LA 2 150gn 11 TE 5%
B, PR FREE6ERD, R Rt AN R A H th 2H 20T 28 52 fi RN 2 50gn A ik b 4 4 I 18] 11 2200 ) TR 5%
Mo BEAS FEL B R ZH A AN EORE A B FR 22 e DT AL IE TS [ A s = kb, BEE AR OT A =
., SHEEZA8IK M.

ik (Tel):(86-755)88850135 f£ 1 (Fax): (86-755) 88850136  [M1i(Web): http://www.mtitest.com His#6 (E-mail): mti@51mti.com
Hbtik(Add): 101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinhe Community, Fuhai Street, Bao 'an District, Shenzhen, Guangdong,
China.
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Battery Minimum peak acceleration Pulse duration
150 gn or result of formula
4 ccelorgi _|7100850
Small batteries Ceeleraltonie)= ( mass”® ) 6 ms
Whichever is smaller
50 gn or result of formula
Acwel .. |730000
Large batteries eepleraEan(En) = (mags*) 11 ms
Whichever is smaller

Mass is expressed in kilograms.
(2 Requirement E3R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

P B VB S A DA R 2R oW B il TERER A TR KRR . R85 T
JE LAV T RE0 1 T 26 HL R 90 % , 1 BESRANIE FH T 56 428056 H 1 H A FEs

Data #EWTX:

Pre-testill X #f After testilliR)5 Voltage after test/
No. Mass Voltage Mass Voltage Ma:s l:) > V? tage pre- t‘est Verdict
. i i b i J AR R ﬁﬁ%lﬁi!i)i/ﬁﬁ% Lip
N N (%) CIREEREN
(kg) V) (kg) V) (%)
B1 29.146 5.04 29.146 5.04 0.000 100.00 PASS/&#%
B2 29.126 5.06 29.126 5.05 0.000 99.80 PASS/&#%
B3 29.143 5.07 29.143 5.07 0.000 100.00 PASS/&#%
B4 29.147 5.03 29.146 5.03 0.003 100.00 PASS/&#%

#: No leakage, No venting, No disassembly No rupture and no fire
#: LW GHER. M. CERVLTE KR

No.B1 to B2 two batteries at first cycle, in fully charged state;

%5 B1-B4 2NFE S — N FETBCR A 1 58 48 7 RR A R HLE

No.B3 to B4 two batteries after 25 cycles, in fully charged state.
%5 B3-B4 2ME S - TN TSR A B 5 4 e RIS A HELR

ik (Tel):(86-755)88850135 f£ 1 (Fax): (86-755) 88850136  [M1i(Web): http://www.mtitest.com His#6 (E-mail): mti@51mti.com
Hbtik(Add): 101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinhe Community, Fuhai Street, Bao 'an District, Shenzhen, Guangdong,
China.
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Test T.5: External short circuit #M5%EH
(1) Test procedure RXKTFE
The cell or battery to be tested shall be temperature stabilized so that its external case temperature
reaches (57+4)°C and then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at (57+4)°C. This short circuit condition is continued for at least one
hour after the cell or battery external case temperature has returned to (57+4)°C.
IR FELO A FRLULAE (57+4) C UMM ERIR B N, 2252 AN FE /N T-0. 1 WA P J e, L B I ) 45 82 38 28 /D vl
OB R Tt R T P [0 3 (57+4) C 5 17NN A 45
(2) Requirement E3R
Cells and batteries meet this requirement if their external temperature does not exceed 170°C and there is
no disassembly, no rupture and no fire during the test and within six hours after the test.
RS B RV S 2 DA R 2K 7R IR R o DL RIS JE 6 /NI AR K AR . TR, R IR AN
£170°C.

Data $IEWTR:

No. Peak temperature(°C) Verdict

Tl R &R g
B5 57.7 PASS/& 1%
B6 57.4 PASS/& 1%
B7 57.9 PASS/& 1%
B8 57.5 PASS/& 1%

#: No leakage, No venting, No disassembly No rupture and no fire
#: TR, CHER. B RER RIS KR

No.B1 to B2 two batteries at first cycle, in fully charged state;

%5 B1-B4 2MFE S — N FETBCR A 1 58 4 7 RR A A HLER

No.B3 to B4 two batteries after 25 cycles, in fully charged state.
%5 B3-B4 2ME S - TN TSR A i 5 4 e RIS A HELR

Test T.6: Impact /Crush (applicable to cylindrical cells not less than 18.0mm in diameter) / Crush
(applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18.0mm in diameter)
EH(ERTERA/DT18.0mm EHE Bit)FEGER TEE. £R. Eh/amasERZ/NT18.0mmi)
BT Ba)
(1) Test procedure RKITFE- Impact Eii

The sample cell or component cell is to be placed on a flat smooth surface. A (15.8£0.1)mm diameter, at
least 6cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be
placed across the centre of the sample. A (9.1£0.1)kg mass is to be dropped from a height of (61+2.5)cm at
the intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass
shall be oriented 90 degrees from the horizontal supporting surface. The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and perpendicular to the longitudinal axis of the (15.8+0.1)mm
diameter curved surface lying across the centre of the test sample. Each sample is to be subjected to only a
single impact.

RIS L S B S A B PO I b, AR EARN(15.820.1)mm K HL6 emil b H it 58K F RT
) S TBAN RSB A B FBCTE R i O, B — TR (9.120.1)kg (1 B4 A (61£2.5)em 1) 1=y 5 12k v 2144 51

H1i%i(Tel):(86-755)88850135 {4 ¥ (Fax): (86-755) 88850136  Kilik(Web): http://www.mtitest.com B34 (E-mail): mti@51mti.com

Hbtik(Add): 101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinhe Community, Fuhai Street, Bao 'an District, Shenzhen, Guangdong,
China.
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B RE A8 SR b EUEERR R B — AN BERR AN O EE R RE g ) (1Y) 2 BB B TE 0 DL R A LS| S R R KCP
SCHERTH R O0RETE T o A ialie i Nl 5 P AT, SRS 10RE O P A% (15.8+0.1)mim 25 il 2 [T F A\ il
FEAFE A R A 52— IR

(2) Test procedure RAKITFE- Crush HE

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5cm/s at the first point of contact. The crushing is to be continued until the first of the
three options below is reached.

(a) The applied force reaches (13£0.78)kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

H S B S A AE PR AP IR AT B e o R I BEIE MR, 7258 — AN s b s B2 K20 N
1.5cm/s. HXEFFEHAT, BEEIHILLFN =MiG e —:

(a) Hihnm 71153 (13+0.78)kN;

(b) HLEHL R 2 100mVY; BL

(c) FESARTEIL R AG B L H)50% 2 LA b .

PR TV BRARAR, BSO8R A e 9 P — [T it s, 40 /6 T % W s S M\ FE PSR T e e, (A T FSCS R A 5 0l 2 BT
J7 1t s o AR ER A B AT — BRI, RIS i SR gEeh . ARIR AU MR AT i i
e P S B S 2L
(3 Requirement E3R

Cells and component cells meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly and no fire during the test and within six hours after this test.

LS 5 RO S 2 DL R 2K 3R R MR IR 25 A S 6N L AR KL AN R IR A
170°C.

Data ¥iEWTFE:

No. Peak temperature(°C) Verdict

WS R EE ghi

C1 24.9 PASS/& 1%
C2 25.2 PASS/ & 1%
C3 25.3 PASS/& 1%
C4 25.2 PASS/ &%
C5 24.8 PASS/ &%
C6 24.8 PASS/&i%
C7 24.9 PASS/& %
C8 25.2 PASS/&i%
C9 24.4 PASS/& 1%
Cc10 24.7 PASS/ &%
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#: No leakage, No venting, No disassembly No rupture and no fire

#: Ll GHEFR. oM. O ULTEE KR

No.C1 to C5 five cells at first cycle at 50% of the design rated capacity;
%5 C1-C5 BANE 55— > TR JA 3150 % BHE 25 SR A ) FELLS,

No.C6 to C10 five cells after 25 cycles at 50% of the design rated capacity.
%5 CB-C10 AL — - T/ 78 5 L A J150 % B e 25 B R A 1 Lt

Test T.7: Overcharge T E 7 H
(1) Test procedure RXKTFE
The charge current shall be twice the manufacturer's recommended maximum continuous charge current.
The minimum voltage of the test shall be as follows:
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of
the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
DA 235 1) 38 P 475 1) B R P 8 70 L AR AR i R P, AR e /N FE R R R A R
(@) SR 3 P HE A7 1 70 F S AN L 18V, AR i /)N 7 Fi i s 2 FBC 9 i 1) o) 3 o R0 PR e K 7 P P B
HR22VH NG .
(b) L )3 Fe 47 10 70 P P S I 18V, AR B/ 70 Fi F RS R 1. 2435 F 113 7o R 2 ) oK 7 P P
FERGTIREL N, IR FFEE24/M
(2 Requirement E3R
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

] 7e EE R N A LR R G R i A IR T AR IR R TR A AR AR K

Data HIEWTX:

No. Verdict

WS &
B5 PASS/ &%
B6 PASS/ &
B7 PASS/& 1%
B8 PASS/ &%

#: No leakage, No venting, No disassembly No rupture and no fire
#: Ll GHEFR. oM. CERULTEE KR

No.B1 to B2 two batteries at first cycle, in fully charged state;

%5 B1-B2 2E 55— F8TBCR A Y 5 5 4 7o HR A Y FRLE

No.B3 to B4 two batteries after 25 cycles, in fully charged state.
%5 B3-B4 2NE 5 T AN AR TR A W 5 4 A RIS Y FRIE

Test T.8: Forced discharge 5&filf
() Test procedure R
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer. The
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specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating
in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

FEMER LN, R AR AR 12V B FEE B REAT o, o B PR VR AR 45 F RS I AR IR )3 R
FHE B 5 R TBCRRL LR o 0T T 8 S PR 5 R PR ) 75 SR 1 P o o B — AN DT ) P BEL A7 B, s — A FRLES AR iR A T
P I 1) 45T 405 25 B B AR 4 468 PO 0 FR LA o
(2 Requirement E3R

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test
and within seven days after the test.

— IR 78 HE R A N DL R RIS A AR I R TR AR AN K.

Data HIEWTE:

Verdict
No.% 5 i
c11 PASS/ &%
c12 PASS/ &%
Cc13 PASS/ &%
C14 PASS/ &%
c15 PASS/ &%
Cc16 PASS/ &%
c17 PASS/ &%
Cc18 PASS/ &%
C19 PASS/ &%
C20 PASS/ &%
c21 PASS/ &%
Cc22 PASS/ &%
c23 PASS/ &%
C24 PASS/ &%
C25 PASS/ &%
C26 PASS/ &%
c27 PASS/ &%
c28 PASS/ &%
C29 PASS/ &%
C30 PASS/ &%

#: No leakage, No venting, No disassembly No rupture and no fire

#: WM. CHER. ool BB RS KA

No.C11 to C20 ten cells at first cycle, in fully discharged state states;

%5 C11-C20 104N M 7E 5 — A2 B 7 i i A ) 300 56 4 TEO R IR A 1) rlLES;

No.C21 to C30 ten cells after 25cycle, in fully discharged state states.

%5 C21-C30 10/ AAE - T AN SC 78 Fi R o) 31 45 R 58 A IR S R RS
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Photos of The Sample ¥ EH

V BLUETTI Portable Power Station __ CAUTION ) MISE EN GARDE
Model B300K

DANGER

MADE IN CHINA

Photo 1

Photo 2
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D A A A g W
e e g 4 ) -

Photo 3

Photo 4
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Photo 5

Photo 6
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Main Test Equipment 2% &

No.J% 5 Codegw 5 Instrument Name X 3§42 %%
1 MTi-B001 Low Pressure Chamber
IR IR A
5 MTi-B002 High-Low Temperature Chamber
e G T 1 AR
3 MTi-B006 Hydraulic Shock Tester
WL AR &
) Electro-dynamic Vibration Test System
4 MTi-B0OO7 . s
HLE BN HR BN R 5t
5 MTi-B010 Drop Tester
o RESAE N
6 MTi-BO13 Oven
i KA
7 MTi-B021 Electronic Balance
TR
. 10V/10A Battery Charger System
8 MTi-B024 . .
CERI A G
. 25V/10A Battery Charger System
9 MTi-B026 . .
CERI Y G
10 MTi-B029 I
Temperature Recorder
11 MTi-B031 DC Source
B F R
12 MTi-B032 DC Source
B F
13 MTi-B033 DC Electronic load
IER AR
14 MTi-B044 Temperature Recorder
LI FAX
15 MTi-B049 Multimeter
Ji AR
16 MTi-B051 Power Bank Testing System
2 BRI R 5
17 MTi-B052 Crush Tester
B I
18 MTi-B053 Impact Tester
IO
Remark:The above equipment are within the calibration cycle.
DA B AR R e T B R HE RN
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Important Notice
EEE M
1. The test report is invalid without the official stamp of the lab.
PN S 11N VAR o 8 o L B R o0 8
2. The test report is invalid without the signature of ratifier, reviewer.
ARG THAEN . B ANREA TR
3. Nobody is allowed to photocopy or partly photocopy this report without written permission
of the lab.
RAARSLY = B FEE, AMFE SRS .
4. The test report is invalid if illegal transfer, altered or tampering in any media form.
ARG BFAL RO MR A R TE Rk

5. If any test method is deviation from the designated test method, must be commented in

the test data sheet.
AR SR AR A S I AR T AR B Y, /AR T H e A .
6. Objections to the test report must be submitted to lab within 15 days.
XPRTI R A U NIRRT 2 H R TR Y T R B A AR H
7. The test report is valid for the tested sample only.

AR ORI AT 2

*xxkkk End of Report #7415 25 G
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